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S0000663 - Tool for boring a broken
glow plug M10 x 1.25 mm without
removing the head

Price with TAX 1 506.76 zł

Price 1 225.01 zł

Availability Dostępny - 24h

Shipping time 24 hours

Number S0000663

EAN code 5904966404399

Product description
The device allows you to replace a broken glow plug on a car without removing the engine and disassembling the head

Application:
Cars with M10 x 1.25mm glow plugs

Kit Contents:
1. Tap screw ratchet
2. Puller striker of a broken glow plug
3. Adapter guiding the cutter of a broken glow plug
4. 10 x 1.25mm glow plug cylinder striker adapter
5. M10 x 1.25 glow plug reaming cutter
6. M10X1.25 X M12X1.25 tap for legalization and making the thread for the M10 glow plug sleeve
7. Specialist 7MM tap for glow plug cylinder
8. Sleeve for repairing a broken thread of a glow plug M10 X 1.25MM
9. The key for breaking the filament of the glow plug
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